REDROCK:

Overhead Storage Console J166733

1997-2006

(1) Contents: WRNALGER T)J

Qty | Part Name Size(mm) Qty | Part Name Size(mm)
1 | Overhead Storage Console Assembly Kx8 | Nylon Insert Lock Nut M5
Hx8 | Button Head Socket Cap Bolts Screws M8*20 L | EVA Rubber Pad 200*10*3
[x8 | Button Head Socket Cap Bolts Screws M5*20 L | EVA Rubber Pad 30%20*3
Jx16 | Flat Washer M6*16*1.5

B D --




(2) Tools required:

~

a. 4mm Hex Bit Socket;
b. Smm Hex Bit Socket;

¢. Drive Socket Ratchet Wrench;

d. 4mm Hex Key Allen Wrench;

.

(3) Installation time:

About 40 minutes, 2 people needed. Installation time may differ according to your
mechanical skill level.

(PLEASE VERIFY ALL PARTS ARE PRESENT AND READ INSTRUCTIONS CAREFULLY
BEFORE STARTING INSTALLATION!)

/

(4) Installation instruction:

Step 1: Assemble the Part “A”and the Part "B" & "C" with Part "I", "J" and "K".

]










Step 3: The installation is now complete.






